



Asbestos in Materials Individual Results : Round 064 : 064 AIMS Round 64

For Laboratory Number : 1687 BIOLAB Umweltanalysen GmbH

Report Issued 26/02/2018 14:16:32

Report No. 064/273/9841/ 18909

Your Performance Score 0

Your Performance Classification Good

Your Score This Round 0

Sample	Your Result	Assigned Result	Sample Score
1	Chrysotile,	Chrysotile,	0
2	Crocidolite , Amosite, Chrysotile,	Crocidolite , Amosite, Chrysotile,	0
3	Amosite,	Amosite,	0
4	Chrysotile,	Chrysotile,	0



Health & Safety Laboratory
Melanie Clunas
AIMS Scheme Co-Ordinator
Fibres Team

Health & Safety Laboratory
Harpur Hill, Buxton, Derbyshire, SK17 9JN - UK

FTPT F0903

ISSUE 2

Page 1 of

Final Report